MANUFACTURED BY:
Backyard Discovery

Bacxyard 3305 Airport Drive, Pittsburg, KS 66762

800-856-4445

DISCOVERY

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 0800-567-8990

WOODRIDGE ELITE
TIMBER RETREAT

Swing Set
Model # 1801080 or 2300200 & 2200258

The assembly manual must be retained since it contains important information

: WARNING
'6) Adult Assembly Required.
R Not suitable for children under 36 months due to small parts.

FOR DOMESTIC USE ONLY. INTENDED FOR OUTDOOR USE.

R |

R
IIII%I-

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your set, or to order replacement parts
Para obtener instrucciones en espariol, visite www.backyarddiscovery.com

Made in China

INS-1801080 or 2300200-A-WOODRIDGE ELITE-ENG 8-24-2023

INS-2200258-A-TIMBER RETREAT-ENG 8-24-2023



Owner's Manual - Basic Setup Dimensions & Assembly Notes

Place the set on level ground, not less than 6'-7" [2 m] from any structure or obstruction such as a
fence, garage, house, overhanging branches, laundry lines, or electrical wires.

While assembling unit, take time before and after each phase to make sure fort is level. If fort is not level, assembly will be difficult and

improper assembly may result. Extra care must be taken to insure the fort is square.
The safe play area refers to a zone extending 6'-7" (2 m) beyond the play product on all sides, including the space above the play product.

SAFE PLAY AREA DIAGRAM

6'-7"
Safe Play Zone 2 m]

‘||||||||||||||||”||||||||
2810 3/16" NN A 15'-8 3/16"
(8.8 m] [4.8 m]
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32'-5'
[9.9 m]
""""" 11-8 7/8"

Yy [3.6 m]

Safe play height: 18-3 7/8" [5.6 m]
Maximum fall height: 6'-10" [2.1 m]

General Information:

Your set has been designed and engineered for children only and for residential use only.
A maximum of 150 Ibs. per child is recommended for play activities designed for individual use.
A maximum of 120 Ibs. per child is recommended for play activities designed for multiple child use.

A maximum of 9 children is recommended for this swing set.



Parts Identification

Wood Components
(NOT TO SCALE)
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(1) BL-SWING BEAM - W4L09001
3"x3"x89 1/2" (76x76x2274)
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1) B2 - SWING BEAM - W4L09090
3"x3"x89 1/2" (76x76x2274)
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(1) B3-POST-WA4L11178
3"x3"x70 3/8" (76x76x1786)
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) B4 - POST - WAL11179
3"x3"x70 3/8" (76x76x1786)
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(1) BS5-POST-WAL11180
3"%3"x59" (76x76x1500)
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) B6 - POST - W2A02493
3"x3"x59" (76x76x1500)

) El - FLOOR SUPPORT - W4L09077
1 3/8"x3 3/8""x92" (36x86x2336)

o) E2 - LADDER RAIL - W4L09100
1 3/8"x3 3/8"x89 1/4" (36x86x2266)

0) E3 - BRACE - W4L09103
1 3/8"x3 3/8"x72 5/8" (36x86x1845)

I
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) E4 - UPRIGHT - W4L 11181
1 3/8"x3 3/8"x70 3/8" (36x86x1786)
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) ES5 - UPRIGHT - W4L11182
1 3/8"x3 3/8"x70 3/8" (36x86x1786)

_
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=
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Q) E6 - UPRIGHT - W4L11183
1 3/8"x3 3/8"x41" (36x86x1040)
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Q) E7 - UPRIGHT - W4L11184
1 3/8"x3 3/8"x41" (36x86x1040)
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1) E77 - LEFT UPRIGHT - W4L11414
1 3/8"x3 3/8"x64 3/8" (36x86x1634)
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) E78 - RIGHT UPRIGHT - W4L11415
1 3/8"x3 3/8"x64 3/8" (36x86x1634)
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Q) F1 - UPRIGHT - W4L11185
1 3/8"x2 3/8"x37" (36x60x940)




Parts Identification

Wood Components

(NOT TO SCALE)

) F2 - UPRIGHT - W4L11186
1 3/8"x2 3/8"x37" (36x60x940)

AN X
(2) F3-UPRIGHT - W4L09093
1.3/8"x2 3/8"x28 1/4" (36x60x716)

N\ |

) F4 - UPRIGHT - W4L09063
1 3/8"x2 3/8"x23 1/8" (36x60x586)

N
3) F5 - BRACE - WA4L11187
1 3/8"x2 3/8"x18 1/8" (36x60x460)

N
Q) F6 - BRACE - W4L.11632
1 3/8"x2 3/8"x18 1/8" (36x60x460)

°

Q) G1 - GROUND BOARD - W4L09084
1"x5 1/4"x90 1/8" (24x134x2288)

(1) G2 - GROUND BOARD - W4L09104
1"x5 1/4"x89 1/2" (24x134x2274)

) G3 - GROUND BOARD - W4L09087
1"x5 1/4"x78 1/4" (24x134x1987)

) G4 - GROUND BOARD - W4L09086
1"x5 1/4"x78 1/4" (24x134x1987)

.
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) G5 - GROUND BOARD - W4L09089
1"x5 1/4"x51 1/8" (24x134x1298)

o) G6 - FLOOR JOIST - W4L.11188
1"x5 1/4"'x49 1/2" (24x134x1256)

Ij

o) G7 - SEAT - W4L11189
1"x5 1/4"'x49 7/8" (24x134x1266)

) H1 - FLOOR SUPPORT - W4L09076
1"x3 3/8"x90 1/8" (24x86x2288)

°

) H2 - FLOOR SUPPORT - W4L09066
1"x3 3/8"x75 3/8" (24x86x1914)

o .
o0 ° . o o

) H3 - FLOOR SUPPORT - W4L09078
1"x3 3/8"x75 3/8" (24x86x1914)

) H4 - FLOOR SUPPORT - W4L11190
1"x3 3/8"'x74 3/8" (24x86x1890)
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Parts Identification

Wood Components
(NOT TO SCALE)
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) H5 - FLOOR SUPPORT - W4L09073
1"x3 3/8""x53 3/4" (24x86x1366)

) H6 - FLOOR JOIST - W4L11191

1"x3 3/8""x53 3/4" (24x86x1366)
I ° ° 0 ° I
° °

) H7 - FLOOR SUPPORT - W4L09069
1"x3 3/8"x53 3/4" (24x86x1366)

e . . o
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(1) H8- FLOOR SUPPORT - W4L09064
1"x3 3/8"x53" (24x86x1346)

. .
e ° * L

) H9 - FLOOR SUPPORT - W4L09072
1"x3 3/8"x53" (24x86x1346)

(1) H10- SUPPORT BOARD - W4L09062
1"x3 3/8"x53" (24x86x1346)

L. . . . . N

) H11 - ROOF RAFTER - W4L11192
1"x3 3/8"x43 7/8" (24x86x1114)

1) H12 - WALL RAIL - W4L09057
1"x3 3/8"x38 3/4" (24x86x983)

o) H13 - WALL RAIL - W4L09049
1"x3 3/8"x36 1/4" (24x86x922)

o) H14 - FLOOR SUPPORT - W4L11193
1'"x3 3/8"x35 3/8" (24x86x898)

3) H15 - FLOOR JOIST - W4L.11194
1"x3 3/8"x35 3/8" (24x86x898)

L ]
o) H16 - WALL RAIL - W4L09053
1"x3 3/8"x26 1/4" (24x86x668)

L ‘|
1) H17 - WALL RAIL - W4L09052
1"x3 3/8"x23 3/4" (24x86x604)

) H18 - SEAT - W4L11195
1'"x3 3/8"x49 7/8" (24x86x1266)

(]

(1) H19- SUPPORT BOARD - WAL11196
1"x3 3/8"x5 1/4" (24x86x132)

) H20 - WALL RAIL - WAL09051
1"x3 3/8"x92" (24x86x2336)

Pl

°

(2) H2L-ANGLE BRACE - W4L11112
1"x3 3/8"x47 1/4" (24x86x1201)
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Parts Identification
Wood Components
(NOT TO SCALE)

o) H22 - WALL RAIL - WAL09050
1"x3 3/8"x78" (24x86x1982)

[

) H23 - SUPPORT BOARD - W41.11452
1'"x3 3/8"x6 1/4" (24x86x160)

) H24 - FLOOR JOIST - W4L 11451
1"x3 3/8"x53 3/4" (24x86x1366)

(5) H76 - LADDER RUNG - W4L 06609
1"x3 3/8"x18 1/8" (24x86x460)

Ll . . . . ./

@ J1 - PORCH RAFTER - W4L11197
1"x2 3/8"x38 1/8" (24x60x969)

) J2 - SAFETY RAIL - W4L09075
1"x2 3/8"x52 1/4" (24x60x1326)

) J3 - SAFETY RAIL - W4L09065
1"x2 3/8"x50 1/2" (24x60x1282)

) J4 - SAFETY RAIL - W4L09074
1"x2 3/8"x52" (24x60x1322)

) J5 - SAFETY RAIL - WAL09070
1"x2 3/8"x53 3/4" (24x60x1366)

. . )

o) K1 - DOUBLE ARCHED RAIL - W4L09079
5/8"x5 1/4"x90 1/8" (16x134x2288)

o) K2 - WALL RAIL - W4L09060
5/8"x5 1/4""x55 5/8" (16x134x1414)

(d ————eee_

) K3 - ARCHED RAIL - W4L09047
5/8"x5 1/4""x55 5/8" (16x134x1414)

o
ﬂ
) K4 - ARCHED RAIL - W4L09045

5/8"x5 1/4"x55 5/8" (16x134x1414)

1) K5 - WALL RAIL - W4L09061
5/8"x5 1/4""x54 1/4" (16x134x1378)

o /\ o

) K6 - ARCHED RAIL - W4L09046
5/8"x5 1/4"x54 1/4" (16x134x1378)

° 7~ N —_—

) K7 - ARCHED RAIL - W4L09048
5/8"x5 1/4""x54 1/4" (16x134x1378)
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Parts Identification

Wood Components
(NOT TO SCALE)

K8 - WALL RAIL - W4L09097

@ 5/8"x5 1/4"x27 1/8" (16x134x690)
. °
. °

) K9 - WALL RAIL - W4L09096
5/8"x5 1/4"x26 7/8" (16x134x682)

L~

(2) K10-ARCHED RAIL - WAL09094
5/8"X5 1/4"x25 7/8" (16x134x658)

. .

. .

) K11 - ARCHED RAIL - W4L09098
5/8"x5 1/4"x25 7/8" (16x134x658)

. .

. .

) K12 - FLOOR BOARD - W4L11198
5/8"x5 1/4""x23 1/8" (16x134x586)

(2) K13-WALL RAIL - WAL09071
5/8"x5 1/4"x14 1/8" (16x134x360)

[]

) K14 - WALL RAIL - W4L09068
5/8"x5 1/4"x11 5/8" (16x134x294)

(1) K15- WALL RAIL - WAL09067
5/8"x5 1/4"x11 5/8" (16x134x294)

K16 - SAFETY RAIL - W4L11199

() 5ignxs 1/4"x16 7/8" (16x134x430)

~

Q) K91 - GABLE BOARD - W4L11200
3/8"x3 3/8"x49 5/8" (11x86x1260)

) K92 - GABLE BOARD - W4L11201
3/8"x3 3/8"x43 1/4" (11x86x1098)

E E

Q) K93 - GABLE BOARD - W4L11202
3/8"x3 3/8""x36 7/8" (11x86x936)

E 3

) K94 - GABLE BOARD - W4L11203
3/8"x3 3/8'"x30 1/2" (11x86x774)

E 3

Q) K95 - GABLE BOARD - W4L11204
3/8"x3 3/8""x24 1/8" (11x86x612)

E K

Q) K96 - GABLE BOARD - W4L11205
3/8"x3 3/8"x17 3/4™ (11x86x450)




Parts Identification
Wood Components
(NOT TO SCALE)

1

(2) K97 - GABLE BOARD - W4L11206
3/8"x3 3/8"x11 3/8" (11x86x288)

]

@ K98 - GABLE BOARD - W4L11207
3/8"x3 3/8"x5" (11x86x126)

e—— e ——

@ L1-WALL BOARD - W4L11208
5/8"x4 3/8"x54 1/4" (16x112x1378)

L2 - WALL BOARD - W4L11209

@) 5/g x4 3/8"x45 1/8" (16x112x1146)

L3 - CORNER BOARD - W4L11210

@ 5/8"x4 3/8"x41 1/2" (16x112x1055)

@ L4 - WALL BOARD - W4L11211
5/8"x4 3/8"x41 1/8" (16x112x1044)

@ L5 - WALL BOARD - W4L11212
5/8"x4 3/8"x36" (16x112x914)

(1) L6-CORNER BOARD - WAL11111
5/8"x4 3/8"x31" (16x112x788)

L7 - CORNER BOARD - W4L11213

@ 5/8"x4 3/8"x31" (16x112x788)

L8 - CORNER BOARD - W4L11214

@ 5/8"x4 3/8"x31" (16x112x788)

@ L9 - CORNER BOARD - W4L11215
5/8"x4 3/8"x31" (16x112x788)

L10 - WALL BOARD - W4L11216

S 5/8"x4 3/8"x23 3/4" (16x112x602)
o o
o ol

@ L11 - WALL BOARD - W4L11217
5/8"x4 3/8"x20 3/8" (16x112x518)

L12 - CORNER BOARD - W4L 11218

@ 5/8"x4 3/8"x41 1/2" (16x112x1055)

°

M2 - WALL RAIL - W4L09088

@ 5/8"x3 3/8"x90 1/8" (16x86x2288)



Parts Identification

Wood Components
(NOT TO SCALE)

(11) M4 - FLOOR BOARD - W4L11219
5/8"x3 3/8"x76 3/4" (16x86x1950)

M5 - FLOOR BOARD - W4L11220

(19) 5/g"x3 3/8"x53" (16x86x1346)

. .

M6 - FLOOR BOARD - W4L11221

(16) 5/8"x3 3/8"x53" (16x86x1346)

) M7 - WALL RAIL - W4L09054
5/8"x3 3/8"x63 1/4" (16x86x1608)

4) M8 - WALL RAIL - W4L09085
5/8"x3 3/8"x51 3/4" (16x86x1314)

o) M9 - WALL BOARD - W4L11222
5/8"x3 3/8"x45 1/8" (16x86x1146)

Q) M10 - WALL BOARD - W4L11223
5/8"x3 3/8"x41 1/8" (16x86x1044)

o) M11 - WALL RAIL - W4L09055
5/8"x3 3/8""x39 7/8" (16x86x1012)

[ .

]

(6) M12 - WALL BOARD - W4L11224
5/8"x3 3/8"x36" (16x86x914)

M13 - WALL BOARD - W4L11225

(20) 5/8"x3 3/8"x36" (16x86x914)

I. o OQI

) M14 - WALL BOARD - W4L11226
5/8"x3 3/8"x31" (16x86x788)

IO ° e o OQI

) M15 - WALL BOARD - W4L11227
5/8"x3 3/8"x31" (16x86x788)

Io . oI

) M16 - WALL RAIL - W4L09092
5/8"'x3 3/8"x27 3/4" (16x86x706)

L -
0) M17 - WALL RAIL - W4L09095
5/8"x3 3/8"x26 7/8" (16x86x682)

M18 - FLOOR BOARD - W4L11228
5/8"x3 3/8"x24 3/4" (16x86x628)

B ]
24) M19 - FLOOR BOARD - W4L11229
5/8"x3 3/8"x23 1/8" (16x86x586)

E ]
) M20 - FLOOR BOARD - W4L11230
5/8"x3 3/8"x23 1/8" (16x86x586)
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Parts Identification
Wood Components
(NOT TO SCALE)

E :

o) M21 - LADDER RUNG - W4L09102
5/8"x3 3/8"x22 1/2" (16x86x572)

K il
(11) M22 - LADDER RUNG - W4L09101
5/8"x3 3/8"x22 1/2" (16x86x572)

E i
) M23 - LADDER RUNG - W4L09099
5/8"x3 3/8"x16 7/8" (16x86x429)

L -]

) M24 - WALL RAIL - WAL09056
5/8"x3 3/8"x16" (16x86x406)

!

(5) M25 - WALL BOARD - W4L11231
5/8"x3 3/8"x14 1/4" (16x86x362)

!

) M26 - WALL RAIL - WAL09082
5/8"x3 3/8"x11 1/8" (16x86x284)

|

) M27 - WALL RAIL - W4L09083
5/8"x3 3/8"x10 3/4" (16x86x274)

]

) M28 - CLEAT - W4L11232
5/8"x3 3/8"x5 1/4" (16x86x132)

; ]

(6) M47 - PICKET - 51 - W4L11233
5/8"x3 3/8"x25 1/4" (16x86x640)

E J

(53) M49 - PICKET - 53 - W4L11234
5/8"x3 3/8"x20 3/8" (16x86x518)

o .

) M73 - REAR SUPPORT - W4L11417
5/8"x3 3/8"x20 1/8" (16x86x512)

o
° °
o

) M110 - ATTACHMENT BOARD - W4L11450
5/8"x3 3/8"x20 1/8" (16x86x512)

I S 0 0 I

) N1 - WALL BOARD - W4L11235
5/8"x2 3/8"x32" (16x60x812)

L J
1) N2 - WINDOW TRIM - W4L09059
5/8"'x2 3/8"x30" (16x60x761)
[ J
o) N3 - WINDOW TRIM - W4L09081
5/8"x2 3/8"x22 1/2" (16x60x570)
L J
) N4 - WINDOW TRIM - W4L09080
5/8"x2 3/8"x19 7/8" (16x60x504)

1

) N5 - WINDOW TRIM - W4L09058
5/8"x2 3/8"x14" (16x60x356)

=

@ N6 - WALL BOARD - W4L11236
5/8"x2 3/8"x10 3/8" (16x60x264)
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Parts Identification
Wood Components
(NOT TO SCALE)

o 0 0 0 0 0 0 a|

@ 05 - CLEAT - W4L11237
5/8"x1 3/8"x36 7/8" (16x34x936)

) 06 - CLEAT - WA4L11238
5/8"x1 3/8"x26 3/4" (16x34x680)

{ ) o o | |

) 070 - SLIDE MOUNTING BOARD - W4L09040
5/8"x1 3/8"x20 3/8" (16x34x517)

1) Y1 - FLOOR BOARD - W4L11239
5/8"x4"x45 1/8" (16x102x1146)

(2) RP1 - PEAK ROOF PANEL - W2A02287
1 5/8"x15 5/8"x60 7/8" (42x396x1546)

e —————————————————————————————
(3) RP2 - ROOF PANEL - W2A02288
1 5/8"x15 5/8"x60 7/8" (42x396x1546)

(1) RP3-PORCH PANEL - W2A02289
1 5/8"x20 5/8"x60 7/8" (42x524x1546)

(1) RP4-PORCH PANEL - W2A02290
1 5/8"x15 5/8"x60 7/8" (42x396x1546)

=/¥

(1) RP5-ROOF PANEL - W2A02291
1 5/8"x15 5/8"x60 7/8" (42x396x1546)
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Parts Identification
Hardware
& (13) - WASHER LOCK INT 10x18 SD - H100708

- WASHER FLAT 8x27 SD - H100705

(197)- WASHER LOCK EXT 8x19 SD - H100554
(24) - WASHER LOCK INT 8x15 SD - H100710

(4) - WASHER SPLIT 5/16 SD - H100711

(13) - WASHER FLAT 11x25 SD - H100703 (24) - WASHER LOCK EXT 12x19 SD - HL00707

(2) - WASHER LOCK EXT 6x15 SD - H100546

(13) - BOLT WH 5/16x1/2 SD - H100675
(24) - NUT BARREL WH 5/16x7/8 SD - H100693

(1) -BOLT WH 5/16x1 SD - H100672

(8) -BOLT WH 5/16x4 1/2 SD - H100726

(28) -BOLT WH 5/16x1 1/4 SD - H100714

(2) -BOLT WH 5/16x4-1/4 SD - H100717

(23) -BOLT WH 5/16x1 1/2 SD - H100673

(23) -BOLT WH 5/16x3 3/4 SD - H100681

(7) -BOLT WH 5/16x1 3/4 SD - H100555

(10) -BOLT WH 5/16x3 1/2 SD - H100680

(34) -BOLT WH 5/16x2 SD - H100676

(4) -BOLT WH 5/16x3 SD - H100679

23) -BOLT WH 5/16x2 1/4 SD - H100678
(4) -BOLT WH 5/16x2 1/2 SD - H100677 (23) X
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Parts Identification
Hardware

(11) - LAG SCREW WH 5/16x1-1/2 SD - H100685 _

(24) - BOLT PTH 1/4x3/4 SD - H100670

(49) - LAG SCREW WH 5/16x2 SD - H100686 ‘

(9) - SCREW PWH 8x5/8 SD - H100544

(3) - LAG SCREW WH 5/16x2-1/2 SD - H100687

ol

(24) - T-NUT 1/4 SD - H100699

il

(148)- T-NUT 5/16 SD - H100556

Ji,

(13) - T-NUT 3/8 SD - H100700

(22) - LAG SCREW WH 5/16x3 SD - H100689

(2) - LAG SCREW HEX 5/16x2 SD - H100684
(1) -T-30 TORX WRENCH - H100114

- T-30 TORX BIT - H100147

(2) - LAG SCREW WH 1/4x2 SD - H100553

v

(4) - SCREW PFH 8x1/2 SD - H100543 (1) - MAGNETIC DRIVER - H101100

(537)- SCREW PFH 8x1 1/8 SD - H100540
(23) - SCREW PFH 8x1 1/4 SD - H100539

I

- SCREW SETTER - H100764

(355)- SCREW PFH 8x1 1/2 SD - H100538

(9) - SCREW PFH 8x1 3/4 SD - H100541

|

(13) - BOLT HEX 3/8x3 1/4 SD - H100727

(70) - SCREW PFH 8x2 1/2 SD - H100695 —

- BOLT HEX 5/16x1 3/4 SD - H100674

(212)- SCREW PFH 8x2 SD - H100542

II

(2) - SCREW PFH 8x3 SD - H100723
13



Parts Identification
Accessories
(NOT TO SCALE)

(2) DD - TRIANGLE PLATE 105 5 HOLE - A100005

) SLIDE VF 10 FT - A100287 or A6P00539 or A6P00540

- SWING SEAT GREEN 22IN - A6P00054

(1) HP - MESH PANEL - A100012

(4) EF - CHAIN GREEN 57" - A100047

(2) KN - CHAIN GREEN 31" - A100177

(2) JV - HAND GRIP GREEN 816 C/C - A100134

(4) FX-HAND GRIP METAL GREEN 381 c/c - A100118

J

(6) - QUICK LINK SD - A4M00927

(13) TZ - L BRACKET 2.5x38x50x55 - A100340

(1) SQ-"A"REVISION TAG - A100314

- GREEN HC ROCK #2 - A6P00037

(6) - GREEN HC ROCK #1 - A6P00036

(6) SWING HANGER - A4M00926

—

(6) - GROUND STAKE REBAR - A4M00527

O - TUNNEL - A6P00273
1/8"x61 3/8"x81" (2x1558x1649)

(1) - TRAPEZE - A6P00034

14



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

» Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01)
» If there are multiple boards with the same stamped number, stack those pieces together.
» Stamps can be found on the flat surface of the boards or on the end of the boards

» Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

ot ‘“ aezil
Qo1 Mozl

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.
Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.)
During assembly you only need to reference the last four digits of the number.

H100194

BOLT WH
5/16 x 2-1/2

(x2) 1

15



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Phillips Head

Open End Wrenches 1/2" & 9/16"

/

1/8", 3/16", 3/8" & 7/16" '
Drill Bits

3/8" Drive Ratchet, 1/2" &
9/16" STD Sockets 1/2" & 9/16" Deep
Sockets

T

Cordless Drill or
Electric Drill

Claw Hammer I

Square |

Phillips Screw Driver

Rubber Mallet - Optional
Tape Measure

Level 24"

16



PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

1. Printed Assembly Manual included with your set
2. BILT APP - 3D interactive instructions
3. Combination of the Printed Manual and BILT APP (Note: Step numbers can differ between the two methods)

CIBILL.

N R LIILANA I srimm s VA GET IT ON

before you begin  od Google Play

17



) E77 - LEFT UPRIGHT - W4L11414
1 3/8"x3 3/8"x64 3/8" (36x86x1634)

(5) H76 - LADDER RUNG - W4L06609
1"x3 3/8"x18 1/8" (24x86x460)

5 FOOT LADDER ASSEMBLY
STEP 1

SCREW PFH 8x2 SD
(10 PLCS)

18

a

.

(10) ®

CREW PFH
8x2 SD

J




v ]
||

1

E78 - RIGHT UPRIGHT - W4L11415
1 3/8"x3 3/8"x64 3/8" (36x86x1634)

5 FOOT LADDER ASSEMBLY

STEP 2

%

N/

ST

A

19

SCREW PFH 8x2 SD
(10 PLCS)

G

(10) ®

CREW PFH
8x2 SD

)




(1) M73 - REAR SUPPORT - WAL11417 (1 M110 - ATTACHMENT BOARD - WAL 11450
5/8"x3 3/8"x20 1/8" (16x86x512) 5/8"x3 3/8"x20 1/8" (16x86X512)

4 )

5 FOOT LADDER ASSEMBLY
STEP 3

SCREW PFH 8x2 SD

(8 PLCS) (8) SCREW PFH

8x2 SD

G )

20



d (2) - HAND GRIP GREEN 816 C/C - A100134 h

5 FOOT LADDER ASSEMBLY
STEP 4

T-NUT 5/16 SD
(4 PLCS)

BOLT WH 5/16x3 1/2 SD ;
(4 PLCS)

154 A

(2 PLCS) ]

Y

21

\.

(4) BOLT WH
5/16x3 1/2 SD

T-NUT 5/16
4) D




°

) M2 - WALL RAIL - W4L09088
5/8"x3 3/8"x90 1/8" (16x86x2288)

G1 - GROUND BOARD - W4L09084

@ 1"x5 1/4"x90 1/8" (24x134x2288)
. . . : ] | C . ) e ]
- _ B4 - POST - W4L11179
(1) T3 38053 14 (AxBOX1360) U o goaearsy
° ry I Io::o [ ] [] ¢ !.I
o o
B6 - POST - W2A02493
(1) H5-FLOOR SUPPORT - W4L09073 (1) 3v43x59" (76x76x1500)
1"x3 3/8""x53 3/4" (24x86x1366) T H
0“0 L ] ° ° .! !QI
) E5 - UPRIGHT - W4L11182
1 3/8"x3 3/8"x70 3/8" (36x86x1786)
STEP 1 NOTE HOLES 4 A
WASHER LOCK EXT 8x19 SD (5) _ BOLTWH
BOLT WH 5/16x3 3/4 SD (6 PLCS) 5/16x2 1/4 SD
(3 PLCS) BOLT WH 5/16x2 1/4 SD
(3 PLCS) 1 BOLT WH
( ) 5/16x2 SD

;

LAG SCREW
WH 5/16x2 SD

&)

il

©;

(13) T-NUT 5/16 WASHER
Sb (15) LOCK EXT
8x19 SD

BOLT WH
@ 5/16x3 3/4 SD

| o
/\~T-NUT 5/16 SD

(6 PLCS)

\- J

)

-

T-NUT 5/16 SD
(1 PLC)

LAG SCREW WH 5/16x2 SD
(2 PLCS)

BOLT WH 5/16x2 SD
(1 PLC)

WASHER LOCK EXT 8x19 SD
(3 PLCS)

T-NUT 5/16 SD
(6 PLCS)

BOLT WH 5/16x2 1/4 SD
(2 PLCS)

BOLT WH 5/16x3 3/4 SD
(4 PLCS)

WASHER LOCK EXT 8x19 SD
(6 PLCS)

22



G1 - GROUND BOARD - W4L09084

1) 1"x5 1/4"'x90 1/8" (24x134x2288)

o
._/—\ /L
(1) K1 DOUBLE ARCHED RAIL - WAL09079
5/8"x5 1/4"x90 1/8" (16x134x2288)
I\_ [d ] ' o o 0::¢ I'.. * ° ] o o 0::0 o::o
(1) B5-POST-WAL11180 (1) B3:POST-WaL11178
3"x3"x59" (76x76x1500) 3"x3"x70 3/8" (76x76x1786)
o::c o'e ° ° o !ol I : : I
(1) E4-UPRIGHT - WAL11181 (1) H5 - FLOOR SUPPORT - W4L09073
1 3/8"x3 3/8"x70 3/8" (36x86x1786) 1"x3 3/8"x53 3/4" (24x86x1366)
STEP 2 B )
BOLT WH 5/16x2 1/4 SD 5) . BOLTWh
(1 PLC) 5/16x3 3/4 SD
L WASHER LOCK EXT 8x19 SD
I— I (2 PLCS) 4 BOLT WH
| | (4) s16x3 12 5D S,
| ! T-NUT 5/16 SD @
(2 PLCS) WASHER
BOLT WH
®) si1exovasp 13 nggKggT
H'(\‘)(L)gg @ BOLT WH 5/16x3 3/4 SD P ‘m
BOLT WH
(1 PLC) (1) 5iexe sD

ﬁ
BOLT WH 5/16x2 SD

(1 PLC)

NOTE HOLE

BOLT WH 5/16x2 1/4 SD
(2 PLCS)

NOTE HOLE
ORIENTATION

(6 PLCS)

.

T-NUT 5/16
(13) TN J

T-NUT 5/16 SD
(5 PLCS)

WASHER LOCK EXT 8x19 SD
(5 PLCS)

BOLT WH 5/16x3 1/2 SD
(4 PLCS)

T-NUT 5/16 SD
(6 PLCS)

WASHER LOCK EXT 8x19 SD

BOLT WH 5/16x3 3/4 SD

(4 PLCS)

23



A 3

) G4 - GROUND BOARD - W4L09086
1"x5 1/4"x78 1/4" (24x134x1987)

54 mm
[2 1/8 in] *‘ ’_;

’——38 mm
‘—‘ [12/2in]
°|

(1) H2L-ANGLE BRACE - WAL11112
1"x3 3/8"x47 1/4" (24x86x1201)

@ M8 - WALL RAIL - W4L09085
5/8"x3 3/8"x51 3/4" (16x86x1314)

STEP 3

WASHER LOCK EXT 6x15 SD
(1 PLC)

LAG SCREW WH 1/4x2 SD
(1 PLC)

T-NUT 5/16 SD
(2 PLCS)

-

/
l (8) LAG SCREW

WH 5/16x2 SD
I (1) LAG SCREW Q
WH 1/4x2 SD
h oo SP
BOLT WH
@ 5 l..l

16x1 3/4 SD

WASHER
(10) LoCK EXT
8x19 SD

WASHER
(1) LOCKEXT

T-NUT 5/16
@ TETe )

BOLT WH 5/16x1 3/4 SD
(2 PLCS)

WASHER LOCK EXT 8x19 SD
(2 PLCS)

24

FLUSH

WASHER LOCK EXT 8x19 SD
(8 PLCS)

LAG SCREW WH 5/16x2 SD
(8 PLCS)

38 mm
[11/2in]



&Y 5/8"x3 3/8"x51 3/4" (16x86x1314)

M8 - WALL RAIL - W4L09085 / =

B L. S . > | (1) G3- GROUND BOARD - WAL09087
1) H8-FLOOR SUPPORT - WaL0S0G4 1"X5 1/4"X78 1/4" (24x134x1987)
1"x3 3/8"X53" (24x86x1346)

1) H21 - ANGLE BRACE - W4L11112 ) H2 - FLOOR SUPPORT - W4L 09066
1"x3 3/8"x47 1/4" (24x86x1201) 1"x3 3/8"x75 3/8" (24x86x1914)

STEP 4 /7 N
NOTE HOLES ‘=—
BOLT WH
4 5/16x33/4 50 @
P WASHER
(2) _BOLTWH (12) Lock ExT
5/

BOLT WH 5/16x3 3/4 SD
16x1 3/4 SD 8x19 SD

(4 PLCS)
WASHER LOCK EXT 8x19 SD / ‘ (6) LAG SCREW jiwgg 616

wH 5/16x2 sp  (6)

(4 PLCS) /
O

< | LAG SCREW WASHER
(4 PLCS) \ @) WH wax2 sp () LocK exT
0

FLUSH ‘

LAG SCREW WH 1/4x2 SD

WASHER LOCK EXT 6x15 SD

T-NUT 5/16 SD
LAG SCREW WH 5/16x2 SD (2 PLCS)

(6 PLCS)
WASHER LOCK EXT 8x19 SD

WASHER LOCK EXT 8x19 SD (2 PLCS)
(6 PLCS) BOLT WH 5/16x1 3/4 SD
(2 PLCS)
25



G6 - FLOOR JOIST - W4L11188

&y 1"x5 1/4"x49 1/2" (24x134x1256)

1

G5 - GROUND BOARD - W4L09089
1"x5 1/4"x51 1/8" (24x134x1298)

STEP 5

WASHER LOCK EXT 8x19 SD
(4 PLCS)

LAG SCREW WH 5/16x2 SD
(4 PLCS)

SCREW PFH 8x2 1/2 SD
(4 PLCS)

26

.

(4) LAG SCREW
WH 5/16x2 SD

SCREW PFH
4) 8x2 1/2 SD

WASHER
(4) LoOCKEXT
8x19 SD

\

J




) Y1 - FLOOR BOARD - W4L11239
5/8"x4"x45 1/8" (16x102x1146)

(14)

M5 - FLOOR BOARD - W4L11220
5/8"x3 3/8"x53" (16x86x1346)

STEP 6

SCREW PFH 8x1 1/2 SD
(75 PLCS)

27

(75)

SCREW PFH
8x1 1/2 SD




) H4 - FLOOR SUPPORT - W4L11190
1"x3 3/8"x74 3/8" (24x86x1890)

B
o'.vo
Qe

(1) -"A"REVISION TAG - A100314

STEP 7

"A" REVISION TAG
(1 PLC)

28

(2) LAG SCREW
WH 5/16x2 SD

WASHER
(2) LoCKEXT
8x19 SD

SCREW PWH
@) 8x5/8 SD

-

\

J

SCREW PWH 8x5/8 SD
(2 PLCS)

WASHER LOCK EXT 8x19 SD

(2 PLCS)

(2 PLCS)

LAG SCREW WH 5/16x2 SD



H14 - FLOOR SUPPORT - W4L11193

M 1"x3 3/8"x35 3/8" (24x86x898)

B

(1) - L BRACKET 2.5x38x50x55 - A100340

STEP 8

WASHER LOCK EXT 8x19 SD —
(2 PLCS)

BOLT WH 5/16x3 3/4 SD
(2 PLCS)

WASHER LOCK EXT 12x19 SD
(2 PLCS)

NUT BARREL WH 5/16x7/8 SD
(2 PLCS)

BOLT WH 5/16x1/2 SD
(2 PLCS) /

L BRACKET 2.5x38x50x55
(1 PLC)

4 ‘ )
( BOLT WH

2) 5/16x3 3/4 SD

INUT BARREL I

BOLT WH
(2) A&TB(2)  spear sp

o

(2) T-NUT 5/16

D WASHER
(2) LOCKEXT
@ 8x19 SD
@ WASHER
LOCK EXT
12x19 SD j

T-NUT 5/16 SD
(2 PLCS)




o) H3 - FLOOR SUPPORT - W4L09078
1"x3 3/8"x75 3/8" (24x86x1914)

) H1 - FLOOR SUPPORT - W4L09076
1"x3 3/8"x90 1/8" (24x86x2288)

STEP 9 Ve N
‘ BOLT WH
(3) s/16x3 34 5D
‘ BOLT WH
() sp16%2 114 5D
. WASHER
G) TN 5 Lock Ext
\_ 8x19 SD

BOLT WH 5/16x3 3/4 SD
(3 PLCS)

WASHER LOCK EXT 8x19 SD

(5 PLCS) !»

T-NUT 5/16 SD
(5 PLCS)

BOLT WH 5/16x2 1/4 SD

(2 PLCS) I

30



o) L12 - CORNER BOARD - W4L11218
5/8"x4 3/8"x41 1/2" (16x112x1055)

(1) L7- CORNER BOARD - WAL11213
5/8"x4 3/8"x31" (16x112x788)

STEP 10

(3) BOLT WH
5/16x4 1/2 SD

T-NUT 5/16 SD ‘]—i
WASHER

(3 PLCS) (3) TNUTSIe (3) LOCKEXT

\ Sb 8x19 SD /

WASHER LOCK EXT 8x19 SD
(3 PLCS)

NOTE HOLES

BOLT WH 5/16x4 1/2 SD
(3 PLCS)




° °
o

° ° ° °
o °

(1) EL-FLOOR SUPPORT - W4L09077 (1) L8-CORNER BOARD - WAL11214
13/8"x3 3/8"x92" (36x86x2336) 5/8"x4 3/8"x31" (16x112x788)

/
(2) 5, CORNER BOARD - Wal11215  THIS HOLE—" ,; L6 - CORNER BOARD - W4L11111 J
5/8"x4 3/8"x31" (16x112x788) TOWARDS 5/8"x4 3/8"x31" (16x112x788) (3) - L BRACKET 2.5x38x50x55 - A100340
BOTTOM
STEP 11 NUT BARREL WH 5/16x7/8 SD

(2 PLCS)

WASHER LOCK EXT 12x19 SD

(2 PLCS)
//

@ (1) BOLT WH ! (2) BOLT WH

5/16x1 SD 5/16x1 3/4 SD
b h
UT BARREL
(6) WH 5/16x7/8 @) o BOLT WH

@ SD 16x1 1/4 SD

BOLT WH 5/16x1 SD WASHER
6 BOLT WH
(1PLO) \©® KT (1) oansn

BOLT WH 5/16x1/2 SD \ WASHER LOCK EXT 12x19 SD \
(1 PLC) \ (2 PLCS) \
\  NUT BARREL WH 5/16x7/8 SD
\ 2 PLCS)
NUT BARREL WH 5/16x7/8 SD

! BOLT WH 5/16x1 1/4 SD
\ (1 PLC)
WASHER LOCK EXT 12x19 SD \

(2 PLCS)
(2 PLCS)

\
BOLT WH 5/16x1 1/4 SD \
BOLT WH 5/16x1 3/4 SD

(1 PLC)
(1 PLC)
BOLT WH 5/16x1 3/4 SD

(1 PLC)

L BRACKET 2.5x38x50x55
(3 PLCS)

32



3) H15 - FLOOR JOIST - W4L11194
1"x3 3/8"x35 3/8" (24x86x898)

) H24 - FLOOR JOIST - W4L11451
1'"x3 3/8"x53 3/4" (24x86x1366)

STEP 12 [ \

SCREW PFH
(16) 8x2 1/2 SD

- J

SCREW PFH 8x2 1/2 SD
(16 PLCS)

pm—
]

33



57 . 57
3) F5 - BRACE - W4L11187

S L (2) F6-BRACE - W4L11632
1.3/8"x2 3/8"x18 1/8" (36x60x460) 13/8"x2 3/8"x18 1/8" (36x60x460)

STEP 13

T-NUT 5/16 SD 4 N
(5 PLCS) ‘E_‘
_ _ (5) BOLT WH

5/16x2 1/4 SD

T-NUT 5/16
(7) SD
SR @ ( LAG SCREW
N 11
o N
&'

5) W s/16x2 SD
INSERT T-NUTS INTO 'F5' & 'F6'

g9
BRACE BEFORE INSTALLING. (10) ch\)léiHEli(F'er
8x19 SD j
T-NUT 5/16 SD
(2 PLCS)
INSTALL THESE BEFORE

INSTALLING BRACES.

BOLT WH 5/16x2 1/4 SD
(5 PLCS)

LAG SCREW WH 5/16x2 SD
(5 PLCS)

WASHER LOCK EXT 8x19 SD
(10 PLCS)

34



M4 - FLOOR BOARD - W4L11219

(1) 5/8"x3 3/8"x76 3/4" (16x86x1950)

STEP 14 4

N SCREW PFH 8x1 1/2 SD

-] = (77 PLCS)

35



(16) M18 - FLOOR BOARD - W4L11228
5/8"'x3 3/8"x24 3/4" (16x86x628)

STEP 15

SCREW PFH 8x1 1/2 SD
(79 PLCS)

16 PLCS

SCREW PFH
(1 PLC)

SCREW PFH
8x1 1/4 SD (79) 1 Sh
SCREW PFH
@) 8x1 1/4 SD
NOTE: YOU WILL NEED TO
REMOVE THIS BOARD TO
ACCESS 'M18' SCREW HOLES.
INSERT SCREWS THEN
REPLACE BOARD. I

36




(1) H9 - FLOOR SUPPORT - W4L09072 (2) H6-FLOOR JOIST - WAL11191
1"x3 3/8"X53" (24x86x1346) 1"x3 3/8"x53 3/4" (24x86x1366)

STEP 16

4 l )
(2) 5 BOLT WH

16x4-1/4 SD

SCREW PFH
(®) 8x2 1/2 SD

B ©

WASHER
2) TNTsI6 (2) LockEXT
K SD 8x19 SD J

SCREW PFH 8x2 1/2 SD @ @

(8 PLCS)

BOLT WH 5/16x4-1/4 SD
(2 PLCS)
WASHER LOCK EXT 8x19 SD

(2 PLCS)
\

S

T-NUT 5/16 SD
(2 PLCS)




M6 - FLOOR BOARD - W4L11221

(16) 5/8""x3 3/8"x53" (16x86x1346)

STEP 17 4 N\

SCREW PFH
(96) 8x11/2 SD

SCREW PFH 8x1 1/2 SD N\ J
(96 PLCS)

16 PLCS

ol

//\'\‘T
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1) M8 - WALL RAIL - W4L09085
5/8"x3 3/8"x51 3/4" (16x86x1314)

o) M2 - WALL RAIL - W4L09088
5/8"x3 3/8"x90 1/8" (16x86x2288)

STEP 18 ( \
( 4) LAG SCREW
(1) T-NUT 5/16 WH 5/16x2 SD
SD

BOLT WH
(1) 5/16x2 SD

o] e WASHER

= (5) LOCKEXT

-

8x19 SD J

FLUS

y

T2y

|\

[

WA
Y
\

S

LAG SCREW WH 5/16x2 SD

(4 PLCS) - T-NUT 5/16 SD
WASHER LOCK EXT 8x19 SD (1 PLC)
(5 PLCS)

39

BOLT WH 5/16x2 SD
(1 PLC)



) M10 - WALL BOARD - W4L11223
5/8"x3 3/8"x41 1/8" (16x86x1044)

) L4 - WALL BOARD - W4L11211
5/8"x4 3/8"x41 1/8" (16x112x1044)

[ ]

6

6

[ ]

M27 - WALL RAIL - W4L09083
5/8"x3 3/8"x10 3/4" (16x86x274)

[ -]

M26 - WALL RAIL - WAL09082
5/8"x3 3/8"x11 1/8" (16x86x284)

@

H23 - SUPPORT BOARD - W4L11452
1"x3 3/8"x6 1/4" (24x86x160)

STEP 19

7

J

SCREW PFH 8x1 1/4 SD

(6 PLCS)
NOTE:

@ 8 7/16"
N 6 1/8" (1) . BOLTWH
:| I} 5/16x3 1/2 SD
- F—>
] (16) SCREW PFH
15/8" 8x11/8 SD (1) BOLTWH
‘ 5/16x2 SD
d 2 LOCK EXT
@) 8x19 SD (2) TNgTene
11" L \ (6) SCREW PFH
i 8x1 1/4 SD
o —l ——1211/16"

PRE-DRILL 3/16" (5mm)
HOLES TO MOUNT 'H23'
BOARDS IN THIS STEP.

7

Ly

BOLT WH 5/16x2 SD
(1 PLC)

WASHER LOCK EXT 8x19 SD
(2 PLCS)

/7

Lealll/

\

%

I

1\“\\\

SCREW PFH 8x1 1/8 SD
(16 PLCS)

7
4

ol ]

BOLT WH 5/16x3 1/2 SD
(1 PLC)

4

0

\\\"

i

o




(2) L2 WALL BOARD - WAL11209
5/8"x4 3/8"x45 1/8" (16x112x1146)

o) M9 - WALL BOARD - W4L11222
5/8"x3 3/8"x45 1/8" (16x86x1146)

) L10 - WALL BOARD - W4L11216
5/8"x4 3/8"x23 3/4" (16x112x602)

STEP 20

SCREW PFH 8x1 1/8 SD

41

SCREW PFH
(24) 8x11/8 SD

(24 PLCS)



0) N4 - WINDOW TRIM - W4L09080
5/8"x2 3/8"x19 7/8" (16x60x504)

1) N3 - WINDOW TRIM - W4L09081
5/8"x2 3/8"x22 1/2" (16x60x570)

STEP 21

\\\\\\\\t\‘
IR .

SCREW PFH
(16) 8x11/8 SD

SCREW PFH 8x1 1/8 SD
(16 PLCS)

42




)

(14

2 11/16"
TYPICAL SPACING

T

\
o\ Al

d,_ n

/ﬂl//
P/\ AG ==},

A\ VAR B A

L A

(56 PLCS)

J
!
113/16"

SCREW PFH 8x1 1/8 SD



o) H19 - SUPPORT BOARD - W4L11196 %) M49 - PICKET - 53 - W4L11234
1"x3 3/8"x5 1/4" (24x86x132) 5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 23

[

SCREW PFH
(28) 8x1 1/8 SD

SCREW PFH 8x1 1/8 SD
(28 PLCS)

[ -

SCREW PFH
(2) 8x1 1/4 SD

N ——

LI1H] |

[\

|

I
A

[N N
=

Y

SCREW PFH 8x1 1/4 SD
(2 PLCS)

15/16" — (=

@ jumim

6 7+/8" T

‘ H ¥ 19 7/16"

—_—————— e 17 13/16" .
113/16"|7 {
@ L) -

TYPICAL SPACING

44




(5) M49 - PICKET - 53 - W4L11234
5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 24
—= 2 3/4"
| TYPICAL SPACING -
{r I ] _#J
'
}
113/16"

SCREW PFH 8x1 1/8 SD
(20 PLCS)

=

_____\__\ V]

r \ N\ N N\ AW /A

N\ &
Y
__________\ Y\ _____________//\

SCREW PFH
(20) 8x11/8 SD




° ° o o
K14 - WALL RAIL - W4L09068 K13 - WALL RAIL - WA4L09071
K15 - WALL RAIL - WAL09067 1y o - . @ gign - "
(1) 5jgnx5 1/4"x11 5/8" (16x134x294) 5/8"x5 1/4"x11 5/8" (16x134x294) 5/8"x5 1/4"x14 1/8" (16x134x360)

STEP 25 /

BOLT WH
@) 5/16x4 1/2 SD

T-NUT 5/16
8 sD =

BOLT WH
(1) 5/16x3 SD

WASHER
(8) LOCKEXT
8x19 SD ( BOLT WH

6)
BOLT WH 5/16x4 1/2 SD - SA6d 128D
(1 PLC) T-NUT 5/16 SD
TYPICAL INSTALLATION
(8 PLCS)

WASHER LOCK EXT 8x19 SD
(8 PLCS)

@ BOLT WH 5/16x1 1/2 SD
@ (2 PLCS)

BOLT WH 5/16x1 1/2 SD

BOLT WH 5/16x3 SD (3 PLCS)

(1 PLC)

BOLT WH 5/16x1 1/2 SD
(1 PLC)

NOTE HOLES
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1) K5 - WALL RAIL - W4L09061
5/8"x5 1/4"x54 1/4" (16x134x1378)

) K2 - WALL RAIL - W4L09060
5/8"x5 1/4""x55 5/8" (16x134x1414)

STEP 26 /

BOLT WH

Iﬂ @) 5/16x4 1/2 SD

(2) T-NUT5/16 g%

SD (1) BOLT WH

5/16x3 SD

WASHER
(4) LOCKEXT
8x19 SD ( BOLT WH

2) s/16x1 1/2 SD /

-

T-NUT 5/16 SD
(2 PLCS)

BOLT WH 5/16x1 1/2 SD
(2 PLCS)

WASHER LOCK EXT 8x19 SD
(4 PLCS)
BOLT WH 5/16x3 SD BOLT WH 5/16x4 1/2 SD

(1PLC) (LPLC)

47



) E6 - UPRIGHT - W4L11183
1 3/8"x3 3/8"x41" (36x86x1040)

I ¢ . i |
@ E7 - UPRIGHT -WwW4L11184
1 3/8"x3 3/8"x41" (36x86x1040)

STEP 27 é

BOLT WH

&WM

(4) TNUTS/6 5/16x2 SD
il LAG SCREW
WASHER @)

(8) LOCK EXT WH 5/16x2 SD

8x19 SD

- J

WASHER LOCK EXT 8x19 SD

(8 PLCS)
BOLT WH 5/16x2 SD
(4 PLCS) LAG SCREW WH 5/16x2 SD
(4 PLCS)

T-NUT 5/16 SD

48



1) K6 - ARCHED RAIL - W4L09046
5/8"x5 1/4""x54 1/4" (16x134x1378)

/\ °

) K3 - ARCHED RAIL - W4L09047
5/8"x5 1/4"x55 5/8" (16x134x1414)

1) K7 - ARCHED RAIL - W4L09048
5/8"x5 1/4"x54 1/4" (16x134x1378)

: — :

1) K4 - ARCHED RAIL - WAL09045
5/8"x5 1/4"x55 5/8" (16x134x1414)

(2) TZ-L BRACKET 2.5x38x50x55 - A100340

STEP 28

LAG SCREW WH 5/16x2 SD
(2 PLCS)

-~

(®) %5/16 @(8) BOLT WH

WASHER LOCK EXT 8x19 SD
(6 PLCS)

BOLT WH 5/16x2 SD
(4 PLCS)

<D 5/16x2 SD
WASHER ) Wi snoc s
(10) LockEXT

8x19 SD

.

T-NUT 5/16 SD
(4 PLCS)

T-NUT 5/16 SD
(4 PLCS)

(4 PLCS)
(2 PLCS)

BOLT WH 5/16x2 SD
(4 PLCS)

LONG SIDE OUT

L BRACKET 2.5x38x50x55
(2 PLCS)

49

WASHER LOCK EXT 8x19 SD

LAG SCREW WH 5/16x2 SD



(6) M12 - WALL BOARD - W4L11224
5/8"x3 3/8"x36" (16x86x914)

(2) 18- WALL BOARD - WAL11212
5/8"x4 3/8"x36" (16x112x914)

M25 -

- ]

WALL BOARD - WA4L11231

®) 5/8"x3 3/8"x14 1/4" (16x86x362)

STEP 29

(42)

SCREW PFH
8x1 1/8 SD

o @ )

50

=

SCREW PFH 8x1 1/8 SD
(42 PLCS)

5 PLCS




) H10 - SUPPORT BOARD - W4L09062
1"x3 3/8"x53" (24x86x1346)

3

(2) TZ-L BRACKET 2.5x38x50x55 - A100340

STEP 30 WASHER SPLIT 5/16 SD

(2 PLCS)

WASHER FLAT 8x27 SD
(2 PLCS)

BOLT HEX 5/16x1 3/4 SD
(2 PLCS)

L BRACKET 2.5x38x50x55
(2 PLCS)
DRILL 3/8" (10mm) HOLE

THROUGH WALL (2 PLCS)

i,

T-NUT 5/16
SD

_
(2) . BOLT WH

16x2 1/4 SD

(= mmmm

(2) BOLT HEX
5/16x1 3/4 SD

@) “4)

LOCK EXT
8x19 SD

O

(2) SF'WASHER

T-NUT 5/16 SD
(4 PLCS)

WASHER LOCK EXT 8x19 SD

LIT 5/16 SD b
2) WASHER (13) SCREW PFH
\ FLAT 8x27 SD 8x118SD _J

SCREW PFH 8x1 1/8 SD
(13 PLCS)

BOLT WH 5/16x2 1/4 SD

(2 PLCS)

5

1






L11 - WALL BOARD - W4L11217 g) MI13- WALL BOARD - W4L11225 (6) M49 - PICKET - 53 - WAL 11234
(1) 5/g7xa 3/8"x20 3/8" (16x112x518) ) 5/g7x3 3/8"x36" (16x86x914) 5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 32

SCREW PFH
(46) 8x1 1/8 SD

11/4"

e8|
.

SCREW PFH 8x1 1/8 SD
(46 PLCS)

53



N2 - WINDOW TRIM - W4L09059

@ 5/8"'x2 3/8"x30" (16x60x761)

I

N5 - WINDOW TRIM - W4L09058

@ 5/8"x2 3/8"x14" (16x60x356)

STEP 33

|

1 3/16" —==

13/16" —=

4 13/16"

.

7 9/16"
'R

}

311/16"

NOTE:

DRILL 3/16" (5mm) HOLES WHERE INDICATED.

(20)

SCREW PFH
8x1 1/8 SD

SCREW PFH 8x1 1/8 SD
(20 PLCS)



(6) M13 - WALL BOARD - W4L11225
5/8"x3 3/8'"x36" (16x86x914)

STEP 34

SCREW PFH
(24) 8x1 1/8 SD

}

11/4"

‘:hl@ @ H [ @ @ H:

SCREW PFH 8x1 1/8 SD
(24 PLCS)
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) H17 - WALL RAIL - W4L09052
1"x3 3/8"x23 3/4" (24x86x604)

| | (2) TZ-L BRACKET 2.5x38x50x55 - A100340
L]

) H16 - WALL RAIL - W4L09053
1"x3 3/8"x26 1/4" (24x86x668)

STEP 35 4 Wi ——
(2) SCREW PFH
‘IP- (2) TNUTSA6 NUT BARREL Bre s

BOLT WH sb (2) wHs5/16x7/8

(l) 5/16x1 1/4 SD

SD QP
S BOLT WH
@ (1) spext12 D
a! N
"'1’
WASHE WASHER

BOLT WH
LOCK EXT ) (2) LocKkEXT
8x19 SD 5/16x1/2 SD 12x19 SD J

)
N

T-NUT 5/16 SD
(1 PLC)

BOLT WH 5/16x1/2 SD
(2 PLCS)

WASHER LOCK EXT 12x19 SD
(2 PLCS)

NUT BARREL WH 5/16x7/8 SD
(2 PLCS)

L BRACKET 2.5x38x50x55 @
(2 PLCS)

I

BOLT WH 5/16x1 1/4 SD
(1 PLC)

WASHER LOCK EXT 8x19 SD
(1 PLC)

BOLT WH 5/16x1 1/2 SD
(1 PLC)

DRILL 3/8" (10mm) HOLE
THROUGH FORT WALL

T-NUT 5/16 SD
(1 PLC)

SCREW PFH 8x2 1/2 SD
(2 PLCS)
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A3) M49 - PICKET - 53 - W4L11234
5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 36
— =2 7/16"

TYPICAL SPACING

* > o o o @/
@
e
Yl e

113/16" (4 (o)
@ o [ ] o o L] o

SCREW PFH 8x1 1/8 SD
(12 PLCS)

3 PLCS M49

(12) SCREW PFH

8x11/8 SD

J

57




Io o oo

o)) H20 - WALL RAIL - W4L09051
1"x3 3/8"x92" (24x86x2336)

) M7 - WALL RAIL - W4L09054
5/8"x3 3/8"x63 1/4" (16x86x1608)

) M14 - WALL BOARD - W4L11226
5/8"x3 3/8"x31" (16x86x788)

e

(1) TZ-L BRACKET 2.5x38x50x55 - A100340

STEP 37

e

2

E BOLT WH

WASHER
LOCK EXT

@)

<

@ (4) BOLT WH

5/16x2 SD

T-NUT 5/16
SD

©)

16x1 1/2 SD

12x19 SD

HNUT BARREL

N

(2) wHsiexis  (9)
SD

LOCK EXT
8x19 SD

BOLT WH

(5) 5/16x1 1/4 SD /

BOLT WH 5/16x1 1/2 SD

(2 PLCS)
BOLT WH 5/16x1 1/4 SD
(1 PLC)
H20
WASHER LOCK EXT 12x19 SD
(2 PLCS)
NUT BARREL WH 5/16x7/8 SD
(1 PLC)
M7
BOLT WH 5/16x1 1/4 SD <
(1 PLC)
M14
M14

BOLT WH 5/16x1 1/4 SD
(2 PLCS)

BOLT

BOLT WH 5/16x1 1/4 SD
(1 PLC)

L BRACKET 2.5x38x50x55

(1 PLC)
NUT BARREL WH 5/16x7/8 SD

(1 PLC)

T-NUT 5/16 SD
(9 PLCS)

WASHER LOCK EXT 8x19 SD
WH 5/16x2 SD (9 PLCS)

(4 PLCS)
58



(8) M49 - PICKET - 53 - W4L11234
5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 38

—

-2 1/2"
TYPICAL SPACING

113/16"

Lol

] [e ) [+ [+ @ ] [+ [+ s q )
| | | | | | | | | SCREW PFH
(32) 8x1 1/8 SD

f

@ el

SCREW PFH 8x1 1/8 SD

® FF
(32 PLCS) ',, [y
. ]
o —
°
fds l,
A Wi i ’
] of . |.].
Hiiy




) H13 - WALL RAIL - WAL09049 é

1"x3 3/8"x36 1/4" (24x86x922)
(2) TZ-L BRACKET 2.5x38x50x55 - A100340

O H12 - WALL RAIL - WAL09057

1"x3 3/8"x38 3/4" (24x86x983)

STEP 39 4 - ﬂ
N NUT BARREL

WASHER (2) WH 5/16x7/8

(1) LOCKEXT SD
E‘l 8x19 SD

T-NUT 5/16 %m BOLT WH
@ SD @ (2) s/16x1 114 5D

1) BOLT WH
5/16x1 1/2 SD

BOLT WH
WASHER (1) g/16110'sp

(2) LOCKEXT SCREW PFH

12x19 SD (2)
\ 8x1 1/2 SD /

T-NUT 5/16 SD
(1 PLC)

', BOLT WH 5/16x1/2 SD
>0 (1 PLC)

IR DRILL 3/8" (10mm) HOLE
e THROUGH FORT WALL

|' WASHER LOCK EXT 12x19 SD
» (1 PLC)

NUT BARREL WH 5/16x7/8 SD
(1 PLC)

BOLT WH 5/16x1 1/4 SD
(1 PLC) —~WASHER LOCK EXT 12x19 SD
(1 PLC)

NUT BARREL WH 5/16x7/8 SD
(1 PLC)

T L BRACKET 2.5x38x50x55
(2 PLCS)

BOLT WH 5/16x1 1/4 SD
(1 PLC)

BOLT WH 5/16x1 1/2 SD
, (1 PLC)

s

>

WASHER LOCK EXT 8x19 SD

’/i (1 PLC)
0 \
. . . T-NUT 5/16 SD
‘ (1 PLC)

SCREW PFH 8x1 1/2 SD
(2 PLCS)

60



(5) M49 - PICKET - 53 - W4L11234
5/8"x3 3/8"x20 3/8" (16x86x518)

STEP 40
21/2" = = (20) SiTsen
TYPICAL SPACING
B = = [ [ | &

B
|:ew ) R 113/16"

(] [ il
M o SCREW PFH 8x1 1/8 SD

(20 PLCS)

pon @ 5 PLCS




H22 - WALL RAIL - W4L09050

() H22-WALLF L3 - CORNER BOARD - WAL11210
17x3 3/8"x78" (24x86x1982) () 5/gxa 3/8"xa1 1/2" (16x112x1055)
(1) MLL-WALL RAIL - W4L09055 (1) M24-WALL RAIL - W4L09056 [ . o oo
5/8"x3 3/8"x39 7/8" (16X86x1012) 5/8"x3 3/8"X16" (16X86x406)

M15 - WALL BOARD - W4L11227

@ 5/8"x3 3/8"x31" (16x86x788)

STEP 41 e ﬁ
NUT BARREL

ﬂ LAG SCREW %
(1) WHS5/16x2 1/2 (7) oot WE
(2) wH5/16x7/8 SD X
@ SD ﬂ
WASHER T-NUT 5/16 WASHER BOLT WH
@) rockext (12) Tgp 13) ockext () sext 14 sD
\ 12x19 SD 8x19 SD /

BOLT WH 5/16x1 1/2 SD
(2 PLCS)

(1 PLC) (12 PLCS)

/780LT WH 5/16x 1-1/4 SD

/|

=

\¢

\

Al

i A

S N

I
o

\/

2

LAG SCREW WH 5/16x2 1/2 SD

@ (1 PLC)

62

T-NUT 5/16 SD

BOLT WH 5/16x 1-1/4 SD
(1 PLC)

™— BOLT WH 5/16x1 1/2 SD
(1 PLC)

WASHER LOCK EXT 8x19 SD
(13 PLCS)

BOLT WH 5/16x1 1/4 SD
(5 PLCS) M11 & M24

} BOLT WH 5/16x1 1/2 SD

(4 PLCS)



(5) M49 - PICKET - 53 - W4L11234
5/8"'x3 3/8"x20 3/8" (16x86x518)

STEP 42
23/8" —w [ 27/16"—= [+ —= [=—25/16"
TYPICAL SPACING
™ o 7 | * | /= /= = | 9}
+ : - leel ] @ (c] = @ [l Lo lemel ] @
11316" {[Te e N ¢ o} s/ || o |}
| L £

SCREW PFH 8x1 1/8 SD
(20 PLCS)

@ 5 PLCS

—
-

SCREW PFH
(20) 8x1 1/8 SD




o) J5 - SAFETY RAIL - W4L09070
1"x2 3/8"x53 3/4" (24x60x1366)

1)

J2 - SAFETY RAIL - W4L09075
1"x2 3/8"x52 1/4" (24x60x1326)

o) J4 - SAFETY RAIL - WAL09074
1"x2 3/8"x52" (24x60x1322)

J3 - SAFETY RAIL - WAL09065
1"x2 3/8"x50 1/2" (24x60x1282)

STEP 43

(4 PLCS)

SCREW PFH 8x1 1/2 SD
(4 PLCS)

64

SCREW PFH
(8) 8x11/2 SD

CENTER SAFETY RAILS IN OPENINGS.

SCREW PFH 8x1 1/2 SD




@) H11 - ROOF RAFTER - W4L11192
1"x3 3/8"x43 7/8" (24x86x1114)

STEP 44 / \
P

SCREW PFH
4\ (2) 8x3 SD
1 11/16" pE—t o

PRE-DRILL 1/8" (3mm) HOLE (@) S SCREW

(4) LOCKEXT

\ 8x19 SD /

SCREW PFH 8x3 SD
(2 PLCS)

WASHER LOCK EXT 8x19 SD
(4 PLCS)

LAG SCREW WH 5/16x3 SD
(4 PLCS)

c
=

\

. /

|\‘i!| —

PHBEERERED
~LHPHEHHNHELE >
— <HHHBBERAI :
e U B :
- ]



(1) RP1-PEAK ROOF PANEL - W2A02287 (1) RP2 - ROOF PANEL - W2A02288
1 5/8"x15 5/8"'x60 7/8" (42x396x1546) 1 5/8"x15 5/8"x60 7/8" (42x396x1546)

(1) RP5-ROOF PANEL - W2A02291
1 5/8"x15 5/8"x60 7/8" (42x396x1546)

STEP 45
B -
SCREW PFH
(12) 8x2 1/2 SD
SCREW PFH 8x2 1/2 SD
(12 PLCS)
RP1
RP2
[
RP5
& ™
T ||°[ T~
9 : [
~\\ o
. ]
-
\—
° [

66



(1) RP1- PEAK ROOF PANEL - W2A02287 (2) RP2 - ROOF PANEL - W2A02288

1 5/8"x15 5/8"x60 7/8" (42x396x1546) 1 5/8"x15 5/8"x60 7/8" (42x396x1546)
STEP 46
huwH!vuwmvM!lmnmwlnmuu‘Mﬂmﬁmﬁm‘
SCREW PFH
(12) 8x2 1/2 SD
SCREW PFH 8x2 1/2 SD
(12 PLCS)
. RP1
‘ ~; RP2
‘ s RP2
D ]

67



Q) O5 - CLEAT - W4L11237
5/8"x1 3/8"x36 7/8" (16x34x936)

STEP 47

31/16"

CENTERED) O5

(16)

SCREW PFH
8x1 1/8 SD

SCREW PFH 8x1 1/8 SD
(16 PLCS)

N

68



) K91 - GABLE BOARD - W4L11200
3/8"x3 3/8"x49 5/8" (11x86x1260)

@ K92 - GABLE BOARD - W4L11201
3/8"x3 3/8"x43 1/4" (11x86x1098)

o) K93 - GABLE BOARD - W4L11202
3/8"x3 3/8"x36 7/8" (11x86x936)

o) K94 - GABLE BOARD - W4L11203
3/8"x3 3/8"x30 1/2" (11x86x774)

) K95 - GABLE BOARD - W4L11204
3/8"x3 3/8"x24 1/8" (11x86x612)

0) K96 - GABLE BOARD - W4L11205
3/8"x3 3/8"x17 3/4" (11x86x450)

A

o) K97 - GABLE BOARD - W4L11206
3/8"x3 3/8"x11 3/8" (11x86x288)

=

Q) K98 - GABLE BOARD - W4L11207
3/8"x3 3/8"x5" (11x86x126)

STEP 48
K98
K97 -
K96
K95 \Y.
K94
K93
K92
K91l
0
T

SCREW PFH 8x1 1/8 SD
(64 PLCS)

SCREW PFH
(64) 8x1 1/8 SD

K98
K97
K96

K95
K94

K93
K92

K91

69



) N1 - WALL BOARD - W4L11235
5/8"x2 3/8"x32" (16x60x812)

(1) HP - MESH PANEL - A100012 (1) HC-BYD ID TAG (LARGE) 2011 WITH AGES - A100164

STEP 49 4 N

SCREW PFH
(3) 8x11/8 SD

SCREW PFH 8x1 1/8 SD @m@
/ (3PLCS) (6) SCREW PWH
8x5/8 SD
—F

4 1Y =
: - K @ sansp }

™
™

S SCREW PWH 8x5/8 SD
(6 PLCS)

BYD ID TAG (LARGE)
2011 WITH AGES
(1 PLC)

SCREW PFH 8x1/2 SD
(4 PLCS)

70



Le ./
— e @ 71 - PORCH RAFTER - WaL11197
@ LL-WALL BOARD - W4L11208 1"x2 3/8"x38 1/8" (24x60x969)
5/8"x4 3/8"x54 1/4" (16x112x1378)

STEP 50 ' N\
0 o ' NUT BARREL BOLT WH
LVc\)IéﬁHEEXF_Qr @ LOASER () wH 5/16X7/8 () 51161174 sD
12x19 SD 8x19 SD
I SCREW PFH
L (@) s212sD
BOLT WH ]
\ @ speanso @ T N;’g o6 J
A BOLT WH 5/16x1/2 SD
l (2 PLCS)
. WASHER LOCK EXT 12x19 SD
. (2 PLCS)
NUT BARREL WH 5/16x7/8 SD
C (2 PLCS)

T-NUT 5/16 SD
(2 PLCS)

ANGLED EDGE UP

SCREW PFH 8x2 1/2 SD
(2 PLCS)

BOLT WH 5/16x1 1/4 SD
(2 PLCS)

WASHER LOCK EXT 8x19 SD
(2 PLCS)

— =
— —
— —
—] —
— —]
—=] —]
—] ==
— [—
—

P



(1) RP3-PORCH PANEL - W2A02289 C
1 5/8"x20 5/8"x60 7/8" (42x524x1546)

@ 06 - CLEAT - W4L11238
5/8"x1 3/8"x26 3/4" (16x34x680)

(1) RP4 - PORCH PANEL - W2A02290
1 5/8"x15 5/8"x60 7/8" (42x396x1546)

STEP 51

RP3

SCREW PFH 8x1 1/8 SD
(6 PLCS)

RP4
06 JCENTERED

SCREW PFH 8x2 1/2 SD
(10 PLCS)

72

/

.

(10) SCREW PFH

(6)

8x2 1/2 SD

b

SCREW PFH
8x1 1/8 SD

N

J




Q) E2 - LADDER RAIL - W4L09100
1 3/8"x3 3/8"x89 1/4" (36x86x2266)

1) M21 - LADDER RUNG - W4L09102
5/8"x3 3/8"x22 1/2" (16x86x572)

o)) M23 - LADDER RUNG - W4L09099
5/8"'x3 3/8"x16 7/8" (16x86x429)

(11) M22 - LADDER RUNG - W4L09101
5/8"x3 3/8"x22 1/2" (16x86x572)

STEP 52

Ve

\

P

SCREW PFH
(52) 8x2 SD

N

31/4"—= |
TYPICAL SPACING
1 LI ) o o o o o o o o o o o o o o o o o o o o . .J
2 13/16" : : : ,
+ 1 L) o o o o o o o o o o o o o o o o o o e o e o —l
L] B SN [ [y =

2 13/16"

I
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- GREEN HC ROCK #2 - A6P00037

(6) - GREEN HC ROCK #1 - A6P00036

STEP 53

GREEN HC ROCK #2

GREEN HC ROCK #1

BOLT PTH 1/4x3/4 SD

WASHER LOCK INT 8x15 SD

BOLT PTH
(22) 1/4x3/4 SD

©

WASHER
(22) LOCKINT
8x15 SD

ol
\ (22) T-NUT 1/4 SD /

(22 PLCS)

(22 PLCS)

T-NUT 1/4 SD
(22 PLCS)
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@

E3 - BRACE - W4L09103
1 3/8"x3 3/8"x72 5/8" (36x86x1845)

° °

1

G2 - GROUND BOARD - W4L09104
1"x5 1/4"x89 1/2" (24x134x2274)

STEP 54

LAG SCREW WH 5/16x2 1/2 SD
(2 PLCS)

(6 PLCS)

75

(2) BOLT WH

5/16x3 SD
WASHER

(8) LOCKEXT
8x19 SD

iy

BOLT WH
(4) 5/16x2 1/4 SD

(6) TNUTS/16 | LAG SCREW
\ SD (2) WH 5/16x2 1/2
)

BOLT WH 5/16x3 SD
(2 PLCS)

BOLT WH 5/16x2 1/4 SD
(4 PLCS)

WASHER LOCK EXT 8x19 SD
(8 PLCS)

T-NUT 5/16 SD



I, T || —| T, LI | °I
- TR} non- 0N uu
) Bl - SWING BEAM - W4L09091
3"x3"x89 1/2" (76x76x2274)

o) B2 - SWING BEAM - W4L09090
3"x3"x89 1/2" (76x76x2274)

(2) DD - TRIANGLE PLATE 105 5 HOLE - A100005

STEP 55 4 N\

(2) . BOLT WH

(6) T-NUT 5/16 16x4 1/2 SD

SD

BOLT WH 5/16x2 1/2 SD

N\ A

(4 PLCS) y
WASHER (4) _ BOLTWH
(2) LoCKEXT 5/16x2 1/2 SD
8x19 SD
TRIANGLE PLATE 105 5 HOLE @
(2 PLCS) WASHER

(4) LOCKEXT
12x19 SD

NUT BARREL  (4) _ BOLT WH
(4) WH5/16x7/8 5/16x1 1/4 SD
SD )

@ N

WASHER LOCK EXT 12x19 SD
(4 PLCS)

NUT BARREL WH 5/16x7/8 SD
(4 PLCS)

\
‘]
I
/

PNy
VN
7/ \

BOLT WH 5/16x1 1/4 SD
(4 PLCS)

BOLT WH 5/16x4 1/2 SD
(2 PLCS)

T-NUT 5/16 SD
(6 PLCS)
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STEP 56

WASHER FLAT 11x25 SD

WASHER LOCK INT 10x18 SD
(12 PLCS)

T-NUT 3/8 SD
(12 PLCS)

(12 PLCS)

BOLT HEX 3/8x3 1/4 SD
(12 PLCS)

77

.

BOLT HEX
(12) 3/8x3 1/4 SD

il

(12) T-NUT 3/8 SD

(12) FLAT 11x25
SD

WASHER
(12) LOCKINT

10x18 SD /

SINGLE DUCTILE HANGER SD
(6 PLCS)



STEP 57 4 N\

LAG SCREW
(2) HEX5/16x2
SD

WASHER FLAT 8x27 SD o

WASHER
(2 PLCS) (2) WASHER (2) SPLIT 5/16 SD
WASHER SPLIT 5/16 SD \ FLAT 8x27 SD /
(2 PLCS)
LAG SCREW HEX 5/16x2 SD

(2 PLCS)
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[ ]

(1) M20- FLOOR BOARD - WAL11230 (24) M19 - FLOOR BOARD - WAL 11229
(1) K12-FLOOR BOARD - WAL11198 5/8"x3 3/8"x23 1/8" (16x86X586) 5/8"x3 3/8"x23 1/8" (16x86X586)
5/8"x5 1/4"x23 1/8" (16x134x586)
STEP 58 4

B

SCREW PFH
(104) 8x2 SD

SCREW PFH 8x2 SD
(104 PLCS)

N\

‘\\
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Ioo

(2) F4- UPRIGHT - W4L090G3
1 3/8"x2 3/8"x23 1/8" (36x60x586)

STEP 59
311/16"—»{ f=— — =-311/16"
A (4) LAG SCREW
L]_{. T~ WH 5/16x3 SD
6 7/8"
13 3/16" 4) SCREW PFH

8x2 SD

i G W SR
NOTE:

DRILL 3/16" (5 MM) HOLES WHERE INDICATED.

SCREW PFH 8x2 SD
(4 PLCS)

2 PLCS @

WASHER LOCK EXT 8x19 SD
(4 PLCS)

LAG SCREW WH 5/16x3 SD
(4 PLCS) N
LEAVE LOOSE AT THIS POINT. ,,
PLASTIC TUNNEL TO BE
INSTALLED LATER.

IITTTTTRS
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[2_w 1

) F2 - UPRIGHT - W4L 11186
1 3/8"x2 3/8"x37" (36x60x940)

0

nnl \ L ,_,,,I

F3 - UPRIGHT - W4L09093
1 3/8"x2 3/8"x28 1/4" (36x60x716)

STEP 60

WASHER LOCK EXT 8x19 SD
(8 PLCS)

LAG SCREW WH 5/16x3 SD
(8 PLCS)

LEAVE LOOSE AT THIS TIME.
PLASTIC TUNNEL TO BE
INSTALLED LATER.
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(8) LAG SCREW
WH 5/16x3 SD

WASHER
(8) LOCKEXT
8x19 SD




) °
o °

) K8 - WALL RAIL - W4L09097
5/8"x5 1/4""x27 1/8" (16x134x690)

Q) K10 - ARCHED RAIL - W4L09094
5/8"x5 1/4"x25 7/8" (16x134x658)

STEP 61

Ve

| re——
SCREW PFH
(4) 8x2 SD
SCREW PFH
(4) 8x1 1/2 SD MQ
T-NUT 5/16
(2) D

\_

p \
LAG SCREW

(4) WH 5/16x2 SD

WASHER
(4) LOCKEXT

x19sD _J

WASHER LOCK EXT 8x19 SD
(4 PLCS)

LAG SCREW WH 5/16x2 SD
(4 PLCS)

K10

SCREW PFH 8x2 SD
(4 PLCS)

T-NUT 5/16 SD
(2 PLCS)

82

SCREW PFH 8x1 1/2 SD
(4 PLCS)




TUNNEL - A6P00273
1/8"x61 3/8"x64 7/8" (2x1558x1649)

STEP 62
W
TUNNEL SCREW PFH
(1 PLC) ®) sxiizso

[ 1]
[ /1

25/16"

TIGHTEN

TIGHTEN

— TIGHTEN
E@
N \ ™ |
13/16"
SCREW PFH 8x1 1/2 SD—
(6 PLCS) 1
! 436"
> i : ooy
. |_.T -
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— F B
(2) N6 WALL BOARD - WAL 11236 M16 - WALL RAIL - W4L09092
5/8"x2 3/8"x10 3/8" (16x60x264) (4) gigxa 3/87x27 314" (L6XBEXTO6)

STEP 63
[

SCREW PFH
(4) 8x11/2 SD

B

SCREW PFH
(12) 8x2 SD

SCREW PFH 8x1 1/2 SD
(4 PLCS)

SCREW PFH 8x2 SD
(12 PLCS)
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CELIRR J LT
(2) FL-UPRIGHT - WaL11185
1.3/8"x2 3/8"X37" (36x60x940)

) K9 - WALL RAIL - W4L09096
5/8"x5 1/4"x26 7/8" (16x134x682)

STEP 64 4

AEA I 4) LAG SCREW
(@)= WH 5/16x3 SD

(8) T-NUT 5/16

SD Oy, 924
WASHER  [ll——Jmmr
(12) Lock EXT
8x19 SD (8) BOLT WH

5/16x2 SD /

N

T-NUT 5/16 SD

(8 PLCS)
WASHER LOCK EXT 8x19 SD
(12 PLCS)
BOLT WH 5/16x2 SD
(8 PLCS)
F1
: ==l o '
LAG SCREW WH 5/16x3 SD ' hd
(4 PLCS) L o °
: oy
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(1) K1L-ARCHED RAIL - WAL09098
° ° 5/8"x5 1/4"x25 7/8" (16x134x658)

o) K8 - WALL RAIL - W4L09097
5/8"x5 1/4"x27 1/8" (16x134x690) I o o |

Q) M17 - WALL RAIL - WAL09095
5/8"x3 3/8"x26 7/8" (16x86x682)

STEP 65 4 N
(4) LAG SCREW
(2) TNUTsn6 WASHER WH 5/16x2 SD
SD  (8) LOCKEXT
8x19 SD
T BOLT WH
\_ (4) SCREWPFH @ siex o/

WASHER LOCK EXT 8x19 SD
(8 PLCS)

LAG SCREW WH 5/16x2 SD
(4 PLCS)

SCREW PFH 8x2 SD
(4 PLCS)

BOLT WH 5/16x2 SD
(4 PLCS)

T-NUT 5/16 SD
(2 PLCS)
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N

& >

(2) FX-HAND GRIP METAL GREEN 381 c/c - A100118

STEP 66

HAND GRIP METAL GREEN 381 c/c
(2 PLCS)

LAG SCREW WH 5/16x1 1/2 SD
(4 PLCS)

87

N

LAG SCREW
(4) wWH5/16x11/2
SD




(6) M47 - PICKET - 51 - W4L11233
5/8"'x3 3/8"x25 1/4" (16x86x640)

STEP 67 B R / \
EQUALLY SPACED
Pmm
SCREW PFH
. — e (24) “gx1 18 sD
\_ J
113/16"
: -
}

SCREW PFH 8x1 1/8 SD
(24 PLCS)




(4) EF - CHAIN GREEN 57" - A100047

(2) - CHAIN GREEN 31" - A100177

ame &0

- SWING SEAT GREEN 22IN - A6P00054 - TRAPEZE - A6P00034 (6) - QUICK LINK SD - A4M00927

STEP 68
CHAIN GREEN 31"
. (2 PLCS)
J
/
/
| O /O O O [TILIIT]
[ ] [ ] . - - _“ . . - [ ] [ ]
{ ]
[ ] — — — — — [ ] — !
o H
TRAPEZE
(2 PLCS) 1k
CHAIN GREEN 57" P
(4 PLCS)
QUICK LINK SD
SWING SEAT GREEN 22IN (6 PLCS)

(2 PLCS)
89



- HAND GRIP METAL GREEN 381 c/c - A100118

@

\

/

-

i,

BOLT WH
5/16x1/2 SD

(4)

-

J

T-NUT 5/16
SD

)

4

(

STEP 69

HAND GRIP METAL GREEN 381 c/c

(2 PLCS)

A\

\l

AL\

i

\

\/

T=AAANEN
L1111\
AVNEEREW

! ,//,4

BOLT WH 5/16x1/2 SD

(4 PLCS)

T-NUT 5/16 SD
(4 PLCS)

-

[\ \ \/\}

AV

AV YYL\L)

[ A\\\\Y
AV

AN
VLY

..... )

]
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LADDER ASSEMBLY

STEP 70

A T

o \g - )

LADDER ASSEMBLY
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) 070 - SLIDE MOUNTING BOARD - W4L09040
5/8"x1 3/8"x20 3/8" (16x34x517)

(1) SLIDE VF 10 FT - A100287 or A6P00539 or A6P00540

8x1 1/8 SD
(3) BOLT WH
5/16x1 1/4 SD

il

T-NUT 5/16
\_® %

P AT T

STEP 71 4 I I
g ‘ ) I 1 HE E T E A { \
f > 1 I , (4) SCREWPFH

BOLT WH 5/16x1 1/4 SD / q ‘_'l_ 6 3/8

(3 PLCS) /

1/2" la— 1/2"

T-NUT 5/16 SD

SCREW PFH 8x1 1/8 SD (3PLES)

(4 PLCS)
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1) H18 - SEAT - W4L11195 I:'
1"x3 3/8"x49 7/8" (24x86x1266)
) M28 - CLEAT - W4L.11232
|_—‘ \—_l 5/8"x3 3/8"x5 1/4" (16x86x132)

) G7 - SEAT - W4L11189
1"x5 1/4"x49 7/8" (24x134x1266)

STEP 72 4 I

SCREW PFH 8x1 1/4 SD

(8 PLCS) 8) SCREW PFH
8x1 3/4 SD

SCREW PFH
(12) 8x1 1/4 SD

J

(8 PLCS)

BENCH ASSEMBLY

SCREW PFH 8x1 1/4 SD

(4 PLCS)
12 1/8"
) 12 1/8"
4 3/8" -— 12 1/8"
u 1 1 [ NOTE:
° I — ° PRE-DRILL 3/16" (5mm)
FOR ALL SCREWS
® @ THIS STEP
= [ e ™ 1 - 1 «
f T = T (EL
91/8"
|
-] -} }
{ ! i ] [ [
o . ® q
(-] . @
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STEP 73 4




(6) - GROUND STAKE REBAR - A4M00527

STEP 74
NOTE:
FAILURE TO USE GROUND STAKES CAN VOID WARRANTY AND CAUSE INJURY!

LAG SCREW
(6) WH 5/16x1-1/2
SD

LAG SCREW WH 5/16x1-1/2 SD
(6 PLCS)

GROUND STAKE REBAR
(6 PLCS)

TYPICAL GROUND STAKE PLACEMENT
(SEE BELOW)

GROUND STAKE REBAR

GROUND STAKE REBAR
(BOTH BACK FORT CORNERS)

N
GROUND STAKE REBAR S—

FINAL STEP

DOUBLE CHECK EVERY BOLT, SCREW AND NUT FOR TIGHTNESS. MAKE SURE EVERY BOARD IS SECURE AND MAKE
SURE THE PLAYSET IS LEVEL.

ENJOY YOUR NEW PLAYSET! 95
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